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CLIEMT: SAMPLE RECEIVED FROM: Date Received: 10823
Gili Edge Industries Limited Gild Edge Industries Limited
PO Box 7515
Sydenham, Christchurch 8240 SAMPLE DESCRIPTION:
CHNZ 11mmi130kg red laminate carpet underiay.
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AS 4288:2003 (R2016) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS
Date Tested: 14/8/2023
150 9073-3 1989 DETERMINATION OF BREAKING FORCE AND EXTENSION
-2 warp and 5 weft, 0 mm widih samples
- Crosshead speed 100mimdmin
Average Resulis Performance Requirements Compliance
to Standard
Breaking Force - Warp 713 Newton (7.2 kaf) Min. 20 Mewton (4.1 kqg) Pazss
5D. 23
W% 32
Breaking Force - Weft 44 .0 Newton (4.5 kaf) Min. 40 Newten (4.1 kg) Pass
sSD. 4.4
CY% 8.9
% Extension - Warp 11.7% Max. 20% at 40 Newton Pass
5.D. 04
CW% L |
% Extension - Weft 16.5% Max. 20% at 40 Newton Pass
S0 1.5
CV% 50

AS 21111, 1996 DETERMINATION OF THICKNESS OF TEXTILE FLOOR COVERINGS

-0 teats in conditioned state

Thickness Performance Requirements Compliance to
Standard

Average (mm) 10.6 Maximum Range (min. to max): Pass

hinirmurm (o) 10.2 Mon-fibrous — 3mm

Maximum (mm) 10.9 Fibrous & combined — 4mm

Rangs 0.7
50 i Thickness must not deviate to original
% 7o thickness by: Non-fibrous — 12% masx

Fibrous & combined — 15% max.
'Jﬂﬂ'ﬂ-—-

“THIS REPORT APPLIES ONLY TO THE SAMPLES TESTED" JLdan 21/08/2023

Samples and thelr identifying descriptions have teen provided oy the

client uniess othersiss siated. NZWTA Lid makes no waranty, Imphied

or oiheraise a5 o e source of e t2sted samples. The above resuls

are designed o prowde THE CLIENT WITH GUIDANCE IMFORMATION OMLY -
This document shal not be reproducad except In full.

New Zealand Wool Testing Authority Lid

Key Technical Person
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CLIENT: SAMPLE RECEIVED FROM: Date Received: 10823
Gilt Edge Industries Limited Gild Edge Industries Limited
PO Box 7H15
Sydenham, Christchurch 8240 SAMPLE DESCRIPTION:
* CHZ 11mmi130kg red laminate carpet underlay.
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AS/NZS 2111.14 DETERMINATION OF THICKHNESS LOSS AFTER PROLONGED, HEAVY STATIC LOADING OF TEXTILE

FLOOR COVERINGS

- 5. samples, tested in condtioned state

- Load applied for 24 hours at 700 kPa pressure

Thickness % Thickness Performance Requirements Compliance to
Loss {num) Loss Standard

2 Minutes Recowvery 1.0 9.1 After 24 Hours Recovery: Pass

60 Minutes Recovery ns 2.0 Mon-fibrous — 15% masx.

24 Hours Recovery 0.3 24 Fibrous & combined — 40% max.

ASNZS 2111.2 DETERMINATION OF THICKHMESS LOSS UNDER DYMAMIC LOADING OF TEXTILE FLOOR COVERINGS
- 2 samples tested in conditioned state

- 1000 impacts applied

Thickness % Thickness Performance Requirements Compliance to
Loss (mim) Loss Standard
Average D2 1.5 Mon-fibrous — 15% max. Pass
sD. 0.0 - Fibrous — 40% max.
Combined — 20% max.

AS 4288:2003 (R2016) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS.
APPENDMX B- METHOD FOR DETERMINING OF RESISTANCE TO BREAKING AND CRACKING

Breaking & Cracking Performance Requirements Compliance to
Standard

Warp Mo crack in foam Mo cracks longer than S0mm Pass

{fedie excluded) Mo cracks in any backing material
Wedft Mo crack infoam Pass

{felts excluded)
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“THIS REPORT APPLIES ONLY TO THE SAMPLES TESTED” Jhdan 21/08/2023

Samples and thelr [dentifying descnptons have been provided oy the

clienl uniess oherwise stated. MZWTA Lid makes no wamanty. Implied

or otharwise 3 to the source of e tested samples. The abave resuls

are gesigned o provide THE CLIENT WITH GUIDANCE INFORMATION ONLY
This document shal not be reproduced except In Tull.

Mew Zealand Wool Testing Aulherity Lid

Key Technical Person
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CLIENT: SAMPLE RECEIVED FROM: Date Received: 108.23

Gilt Edge Industries Limited

PO Box 7515

Sydenham, Christchurch 8240

Gild Edge Industries Limited

SAMPLE DESCRIPTION:

CHZ 11mmf130kg red laminate carpet underiay.
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AS 4288:2003 (R2016) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS

APPENDIX A
4 samples tested in condiioned state
Results

Average |nitial Thickness at 2 kPa 10.6mm
Average Thickness at 2 kPa After Dynamic Loading 10_5mim
Average Deflection Before Dynamic Loading at 100 kPa 6. Imimi
Average Deflection After Dhynamic Loading at 100 kPa &.4mim
Average Work of Compression Before Dynamic Loading 249 Jim?
Average Work of Compression After Dynamic Loading 222 Jimé
% Retention of Original Work of Compression 89.4%

Performance Requirements Compliance to Standard
Deflection After Dynamic Loading at 100 kPa: 1.5 mm minimum Pass
9.0 mim miaximum Pass
Work of Compression After Dynamic Loading: 50 Jin® minimum Pass
Retention of Onginal Work of Compression: 40% miminmum Pass

“THIS REPORT APPLIES ONLY TO THE SAMPLES TESTED"
Samples and thelr identifying desciptions have been provided by the
client uniess otheraiss stated. NZWTA Lid makes no wamanty, Implied
or otherwise 35 o he source of e tested 5amples. The above results

Ao

Judan 2110812023
Key Technical Person

are geslgned 1o provide THE CLIENT WITH GUIDANCE INFORMATION OMLY.

This dosument shal not be reproduced except In full.

Mew Lealand Wool Testing Authority Lid
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CLIENT: SAMPLE RECEIVED FROM: Date Received: 10.8.23
Gilt Edge Industries Limited Gild Edage Industries Limited
PO Box 7515
Sydenham, Christchurch 85240 SAMPLE DESCRIPTION;

CHNZ 11mm/130kg red laminate carpet underiay.
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STHIS REPORT APPLIES ONLY TO THE SAMPLES TESTED™
Samples and telr [dentifying descripbons have baen provided by the Juidan ; 21/08/2023
client uriess otheralse siased. NZWTA Lid makes no warranly, Implied Key Technical Person

or oiherwise a5 o the source of the tested samples. The above results

are gasigned 1o provide THE CLIENT WITH SUIDANCE IMFORMATION DMLY
This document shal not be repraduced excepl In full.

; J Bchges Stroui | PO B 12065 [ A I b LT ¥ il
New Zealand Weol Testing Authority Ltd x I
I b Bih 15 F. =l & bacl o IO Rl (s TRI] ey T Tatedn: B A B T



